





15,16,17,18,19 23,15,16

7.8,9 10,11 12,13,14,9 20,21.22
1 2 3456
{
t *nooononopnono’ - (_ioa
S e & ® ] Og b0
g ()G s o B0 "
30 F_O_J—O 000 QD G000 D000
b T
27

25,26

ART921 RO
BM21482
11/11/99

FIG 8-3 Base Control Cabinet Components




ITEM | PART NO. |QTY DESCRIPTION
1 7909 1 METER, HOUR, 12-48 VOLT
2 | 7800 1 SWITCH STOP, ASSEMBLY
9345 1 BLOCK-CONTACT N.C. (ABB)
3 | 5936 1 SWITCH, KEY
6117 1 KEY
4 | 5230 1 SWITCH, TOGGLE, 3 POSITION MOMENTARY, CENTER OFF
5 1313 1 GUARD, SWITCH
6 | 8638 1 SWITCH, TOGGLE, 4 POLE, 2 POSITION
7 | 7492 1 BLOCK, TERMINAL
8 | HDW7231 | 4 | SCREW, #6-32, 1 1/4” LONG
9 | HDW5364 | 7 | NUT, #6-32
10 | HDW7561 | 8 | SCREW, #6-32, 3/4” LONG
11 | 9021 1 BOARD, RELAY
12 | 7970 1 MARKER, STRIP
13 | 6947 1 STRIP, TERMINAL
14 | HDW5363 | 3 | SCREW, #6-32, 1" LONG
15 | HDW6455 | 7 | SCREW, 1/4” - 20, 1/2" LONG
16 | HDW5276 | 7 | NUT, 1/4” -20
17 | 93270R | 1 SENSOR, TIP, 12 VOLT, 2°
9324 1 | SENSOR, TIP, 12 VOLT, 4.5°
18 | HDW5723 | 2 | SCREW, 1/4-20, 3/4” LONG (BRACKET TO CABINET)
19 | 13683 1 BRACKET, MOUNTING TILT SENSOR
20 | 9193 1 BOARD, CIRCUIT
21 | HDW8732 | 4 | SCREW, #4, 1" LONG
22 | HDW7886 | 4 | NUT, #4-40
23 | 9278 3 RELAY, 12 VOLT, N/O WITH SUPPRESSION
24 | 9149 1 SWITCH, TOGGLE, 2 POLE, 3 POSITION
25 | 9887 1 CHOKE, CONTROL ASSEMBLY
26 | 9775 1 LINKAGE, CHOKE
27 | 5630 1 SWITCH, TOGGLE, 2 POSITION MAINTAINED
28 | 6234 1 SWITCH, TOGGLE, 1 POLE, 2 POSITION MAINTAINED
20 | 7447 > | CIRCUIT BREAKER, 30 AMP
30 | 7235 1 CIRCUIT BREAKER, 15 AMP
31 | 6906 3 LIGHT, INDICATOR




SEE FIGURE 8-5

ART924 RO
BM21490
11/18/99

FiG. 8-4 Kawasaki Engine




ITEM | PART NO. [QTY DESCRIPTION

1 6865 1 ELBOW, 3/4”

2 6864 1 ADAPTER, PUMP, 3/4” X 5/8”

3 6855 1 PUMP, HYDRAULIC

4 9004 1 COUPLING, SPLINE, 16/32

5 7287 1 COUPLING, SPIDER, LOVEJOY

6 7286 1 COUPLING, LOVEJOY, 1 1/8” X 1/4”

7 8973 1 BRACKET, MOUNTING PUMP

8 8978 1 COVER, MOUNTING BRACKET, PUMP

9 8987 1 ENGINE, KAWASAKI 20HP

10 8127 1 CABLE, BATTERY, UL1283, #2 - RED, 23" LONG

11 6207 1 CABLE, BATTERY, UL1283, #2 - BLACK, 23” LONG

12 9916 1 HOSE, PUMP

13 9909 1 HOSE, SUCTION
6887 1 SWITCH, OIL PRESSURE (NOT SHOWN)
HDW5217 | 4 WASHER, FLAT (ENGINE TO FLOOR PLAN, NOT SHOWN)
HDW7482 | 4 SCREW, M8 - 1.25mm, 20mm LONG (ENGINE TO FLOOR

PLAN, NOT SHOWN)




ARTS847 R1
BM19773
11/19/99

5,6,7

2

S
i
16,17

FIG 8-5 Manual Choke Assembly




ITEM | PART NO. QTY DESCRIPTION
1 14788 1 BRACKET, LP REGULATOR
2 9171 1 LINK, THROTTLE
3 40151 1 BRACKET, CHOKEACTUATOR
4 7397 1 SOLENOID, CHOKE
5 |HDWN153834] 2 WASHER, FLAT
6 HDW14875) 1 SCREW
7 HDW304J | 1 NUT, #10 - 24
8 9775 1 LINKAGE, CHOKE
9 HDW7454 | 1 PIN, SPRING, 1/8” DIA, 1" LONG
10 | 8981 1 SPRING, EXTENSION
11 9246 1 MOUNT STATIONARY
12 7398 1 SOLENOID
13 14789 1 BRACKET, THROTTLE/LINKAGE
14 HDWe455 | 2 SCREW, 1/4” - 20, 1/2” LONG
15 9887 1 CHOKE CONTROLASSEMBLY
16 HDW7475 | 1 NUT, 1/4” - 28
17 HDW9247 | 1 SCREW, 1/4” - 28, 1" LONG
18 14803 1 THROTTLE, LIFT LEVER
19 HDW5723 | 2 SCREW, 1/4” - 20, 3/4” LONG




Certification Label 7 / 111 .
placed on front of L — R
—

air filter cover /

14
Power to LPG \ 2 RN
Solenoid \ '

Dual Fuel switch - \L
power in from
ignition switch ,7{‘*: o

] T

Power to gasoline Né) (

solenoid on _l
 — -

carburetor ] GROUND
22

ARTXXX RO

BMXXXXX ;
FIG. 8-6 Kawasaki Dual Fuel Conversion 11/11/99 §




ITEM | PART NO. |QTY DESCRIPTION

8986 - LP ADAPTER KIT, ITEMS 1-13

1 9077 1 HOSE ASSEMBLY, LOW PRESSURE

2 | 9076 1 REGULATOR, LP, BEAM T60, TAMPERPROOF

3 | 9079 1 | ADAPTER,LP

4 | 9078 > | HOSE, COOLANT, LP

5 | NA 3 | SCREWS

6 | NA 1 EXTENSION, VENT TUBE

7 | NA o | EXTENDERS

8 | NA 1 | SCREW,VENTURI

9 | NA 1 | ORIFICE, ELBOW

10 | NA 2 | SPACERS

11 | NA 1 O-RING

12 | NA 1 VENTURI

13 | NA > | SCREWS

14 | 6890 1 HOSE ASSEMBLY

15 | 9081 1 | AIRFILTER ASSEMBLY

16 | 9286 1 LABEL, CERTIFICATION

17 | 14846 1 | ORIFICE, METERING, LP (FIXED)

18 | 9097 1 CARBURETOR

19 | 9321 1 MANIFOLD, INTAKE

20 | 9080 o | SPARKPLUG

o1 | 8987 1 ENGINE, KAWASAKI

o2 | 6859 1 | TANK,LP

23 | 6867 1 VALVE, LOCK OFF
N/A 1 BRACKETS
9284 1 | WIRE HARNESS #1 (NOT SHOWN)
9285 1 | WIRE HARNESS #2 (NOT SHOWN)
9098 1 IGNITER, MODULE (NOT SHOWN)
9282 1 COIL, IGNITION (NOT SHOWN)
9283 1 COIL, PULSATING (NOT SHOWN)







HITE-MASTER

De

cals

A DANGER

YA MUST NOT OPERATE

TIP-OVER HAZAROS

THIS MACHINE:

UNLESS YO HAVE BEEN TRAINED IN THE SAFE
OPERATION OF THIS MACHINE.

TRAINING INCLUOES COMPLETE KNOWLEDGE OF
THE SAFETY ANO ODPERATING INSTRUCTIONS
CONTAINED IN THE MANUFACTURERS MANUAL ,
YOUR EHPLOYERS WORK RULES ANO APPLICABLE
GOVERNMENTAL REGULATIONS.

® @

00 NOT DRIVE NEAR ORDP-DFFS, HOLES
OPEN ELEVATOR SHAFTS, ANO LOADING DOCKS

AN UNTRAINEQ DPERATOR SUBUECTS RIMSELF
AND OTHERS TO DEATH DR SERIOUS INRY.

ELECTROCUTION HAZARD
THIS MACKDNE IX MOT INSLLATEOD

D0 NOT ELEVATE PLATFORM 0N
UNEVEN DR SOFT SURFACES.
D0 NOT DRIVE DNTO LINEVEN DR
SOFT SURFACES WHEN ELEVATED

MAINTAIN SAFE (LEARANCE FROM ELECTRICAL
LINES AND APARATUS. YOU MUST ALLDW FOR
MACHINE SWAY, ROCK DR SAG AND ELECTRICAL
LINES SWAYING.

THIS MACHINE DOES NOT PROVIDE PROTECTION
FROM CONTACT WITH DR PROXIMITY TO AN
ELECTRICALLY CHARGED CONOUCTDR,

YOU MUST MAINTAIN A CLEARANCE OF AT
LEAST TEN C10) FEEYT BETVWEEN ANY PARY

DO NOT RAISE PLATFORM DN SLOPE, [R DRIVE
DNTD SLDPE WHEN ELEVATED

OF THIS MACHING OR ITS LDAD ANG ANY
ECECTRICAL LINE DR APARATUS CARRYING UP
TO 50,000 VOLTS. ONE FOOT OF ADOITIDNAL
CLEARANCE IS REDQUIRED FOR EVERY
ACOLITIONAL 30,000 VOLTS OR LESS.

D0 NOT RAISE PLATFORM IN
WINOY DR GUSTY CONOITIDNS

DEATH OR SERIOUS INJURY
YILL RESULT FROM CONTACT
OR INADEGUATE (CLEARANCE







HITE-MASTER

Options







ITEM | PART NO. |QTY DESCRIPTION

2558DF TILT SENSOR OPTION - 20052

1 13683 1 BRACKET, MOUNTING, TILT SENSOR

2 9324 1 SENSOR, TIP, 4.5°, 12 VOLT

3 HDW5276 | 4 NUT, 1/4” - 20

4 HDW5723 | 2 SCREW, 1/4” - 20, 3/4” LONG (BRACKET TO CABINET)
5 HDW6455 | 4 SCREW, 1/4” - 20, 1/2" LONG

2558DF TILT SENSOR OPTION - 20053

1 13683 1 BRACKET, MOUNTING, TILT SENSOR

2 9327 1 SENSOR, TIP, 2°, 12 VOLT

3 HDW5276 | 4 NUT, 1/4" - 20

4 HDW5723 | 2 SCREW, 1/4” - 20, 3/4” LONG (BRACKET TO CABINET)
5 HDW6455 | 4 SCREW, 1/4” - 20, 1/2" LONG

2558DF AIRLINE TO PLATFORM OPTION - 3912 (NOT SHOWN)

5351 1 TIE, CABLE

8548 46’ | HOSE, 1/4” AIR LINE
8557 1 CLAMP, 1 HOLE

8559 2 CLAMP, HOSE, TWO EAR

HDW6455 | 1 SCREW, 1/4” - 20, 1/2" LONG

2558DF DIAMOND DECK OPTION - 4229 (NOT SHOWN)

3493 1 PLATE, PLATFORM
3494 1 PLATE, EXTENDED PLATFORM

HDW5276 | 16 NUT, 1/4” - 20
HDW7117 | 16 SCREW, 1/4” - 20, 1 1/2” LONG

2558DF HOUR METER OPTION - 14581 (NOT SHOWN)

7909 1 METER, HOUR, 12-48 VOLT
8783 1 HARNESS, HOUR METER







ITEM

PART NO.

QTY

DESCRIPTION

2558DF MOTION ALARM OPTION - 11545

1 8698 1 ALARM, MOTION
4391 1 BRACKET, MOTION ALARM
HDW5723 | 2 SCREW, 1/4” - 20, 3/4” LONG
8709 1 TERMINAL, INSULATOR, RED (NOT SHOWN)
8710 1 TERMINAL, INSULATOR, BLACK (NOT SHOWN)
9304 1 HARNESS, MOTIONS ALARM (NOT SHOWN)

2558DF FLASHING LIGHT OPTION - 14975

8086

4 HDW5217 | 4 WASHER, FLAT

5 HDWe6461 | 2 NUT, 1/4” - 20

6 HDW8273 | 2 SCREW, 1/4” -20, 1" LONG

7 7101 1 LIGHT, FLASHING, 12 VOLT

8 8933 1 BULB, XENON STROBE - #5001

9 14981 1 BRACKET, FLASHING LIGHT
6492 1 BUSHING, SNAP (NOT SHOWN)

1

TERMINAL, 1/4” PUSH ON (NOT SHOWN)




ART923 RO
BM21485
11/17/99

1,2,3,4,5

FIG. 10-4 Options Cont’d




ART923 RO
BM21485
11/16/99

FIG 10-3 Motion Alarm & Flashing Light Options




NOTES:



ART922 RO
BM21483
11/11/99

FIG 10-1 Generator




ITEM

PART NO.

QTY

DESCRIPTION

2558DF GENERATOR OPTION - #3441

1 3470 1 GENERATOR

2 3457 4 ROD, GENERATOR MOUNTING
3 6910 2 KEY, 1/4” X 1/4” X 1 1/4”

4 HDW6433 | 8 SCREW, 3/8” - 16, 17 LONG

5 9027 1 SPRING, TENSION, 17 X 5" LONG
6 6877 1 PULLEY, 4”7, 1 1/8” BORE

7 9911 1 BELT, 21/32" X 36"

8 20128 1 PLATE, PILOT BEARING

9 9178 1 BEARING, FLANGE, 1" DIA.

10 20131 1 SHAFT, PILOT

11 9265 3 ISOLATOR, VIBRATION

12 14925 1 COUPLING, ENGINE HALF

13 HDW11467| 3 WASHER, FLAT

14 HDW6788 | 3 SCREW, 3/8” - 16, 1 1/2” LONG
15 HDW9195 | 2 SCREW, 5/16” - 18, 17 LONG
16 HDW5006 | 2 WASHER, SPLIT

17 HDW8304 | 2 NUT, 5/16” - 18

18 6878 1 PULLEY, 4 1/2”, 1" BORE

19 9202 1 PULLEY, IDLER

20 4383 1 BRACKET, TENSIONER

21 4387 1 SUPPORT

22 HDW8268 | 3 NUT, 3/8” - 16




FIG. 10-2 Lanyard Option

BUL0031 RO
BM21484
1111/99




ITEM

PART NO.

QTY

DESCRIPTION

2558DF LANYARD OPTION - #3952

1 HDW8279 | 8 SCREW, 3/8” - 16, 2 1/2” LONG

2 HDWS5355 | 12 WASHER, FLAT

3 8605 6 DECAL, LANYARD ATTACHMENT

4 HDW8268 | 4 NUT, 3/8” - 16

5 3923 4 BRACKET, ATTACH POINT (90°)

6 4211 2 BRACKET, ATTACH POINT (FLAT)

7 HDW8276 | 4 SCREW, 3/8” - 16, 1 1/4” LONG

8 8606 1 DECAL, WARNING POSITION RESTRAINTS






